SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01F

FR1 n48 / 40MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

Power Limit -40dBm > -40.89 dBm Pass
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3,600 GHz 3,650 GHz 1.000 MHz 3.63346 GHz
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3651 GHr 3690 GHz 1.000 MHz 3.66267 GHz
3,690 Gz 3.720 GHz 1.000 Miz 369151 GHz
3.720GHz 3,820 GHz 1.000 MHz 381775 GHz
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01F

FR1 n48 / 40MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.45133 GHz -44.87 dBm -4.87 dB
1530GHz 3620 GHz 1.000 Mtz 361933 GHz -41.76 dBm -16.76 dB
3,620 GHz 3.659 GHz 1.000 Mix 3.65894 GHz -29.68 dBm -16.68 dB
3659 Gz 3,660 GHz 500,000 kHz 3.65097 GHz -32.24 dBm -19.24 dB
3,660 GHz 3.700 GHz 1.000 Miz 3.68597 GHz 3.42 dBm -26.58 dB
3.700 GHz 3701 GHz 500.000 kHz 3.70008 GHz -33.32 dBm -20.32 dB
3701 GHz 3710 GHz 1.000 MHy 3.70133 GHz -28.64 dBm -15.64 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71364 GHz -37.23 dBm -12.23 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72085 GHz -42.65 dBm -265dB
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FR1 n48 / 40MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB Power Limit -40dBm > -44.44 dBm Pass
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3.720GHz 3,820 GHz 1.000 MHz 3.81276 GHz
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FR1 n48 / 40MHz / DFT-S OFDM / 16QAM
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.46991 GHz -44.52 dBm -452 dB
1530GHz 3620 GHz 1.000 Mtz 3.61924 GHz -42.64 dBm -17.64 dB
3,620 GHz 3.659 GHz 1.000 Mix 3.65894 GHz -33.31 dBm -20.31 dB
3659 GHz 3,660 GHz 500,000 kHtz 3.65096 GHz -36.20 dBm -23.30 dB
3,660 GHz 3.700 GHz 1.000 Miz 3.68617 GHz 3.85 dBm -26.15 dB
3.700 GHz 3701 GHz 500.000 kHz 3.70003 GHz -34.63 dBm -21.63dB
3701 GHz 3710 GHz 1.000 MHy 3.701 88 GHz -29.79 dBm -16.79 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71086 GHz -36.86 dBm -11.86 dB
3.720GHz 3,820 GHz 1.000 MHz 372305 GHz -41.24 dBm 1.24 dB
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Report No. : FG2N2510-01F

FR1 n48 / 40MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB Power Limit -40dBm > -44.05 dBm Pass
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3,599 Ghz 3,600 GHz 500,000 kiz 359943 GHz -41.97 dBm -28.97 dB
3,600 GHz 3,650 GHz 1.000 MHz 3.61779 GHz 2.26 dBm -21.74dB
3.650 GHz 3651 GHz 500.000 kHz 3.65085 GHz -43.94 dBm -30.94 dB
3651 GHr 3690 GHz 1.000 MHz 3.65121 GHz 38.71 dBm -35.71dB
3,690 Gz 3.720 GHz 1.000 Miz 3.694 69 GHz -43.02 dBm -18.02 dB
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FR1 n48 / 40MHz / DFT-S OFDM / 64QAM
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352286 GHz -44.84 dBm -4.84 dB.
1530GHz 3620 GHz 1.000 Mtz 361942 GHz -44.70 dBm -19.70 dB
3,620 GHz 3.659 GHz 1.000 Mix 3.65551 GHz -34.65 dBm -21.65 dB
3659 Gz 3,660 GHz 500,000 kHz 3.65895 GHz -34.70 dBm -21.70 dB
3,660 GHz 3.700 GHz 1.000 Miz 3.698 71 GHz 2.56 dBm -27.44 dB
3.700 GHz 3701 GHz 500.000 kHz 3.70006 GHz -34.62 dBm -21.62 dB
3701 GHz 3710 GHz 1.000 MHy 3.70143 GHz -29.45 dBm -16.45 dB
3710 GHe 3,720 GHz 1.000 Miz 371111 GHz -38.14 dBm -13.14 dB
3.720GHz 3,820 GHz 1.000 MHz 372714 GHz -43.20 dBm 3208
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3,599 Ghz 3,600 GHz 500,000 kHz 359952 GHz -34.59 dBm -31.69 dB
3,600 GHz 3,650 GHz 1.000 MHz 3.64142 GHz 0.64 dBrm -29.36 dB
3.650 GHz 3651 GHz 500.000 kHz 3.65002 GHz -45.10 dBm -3210 dB
3651 GHz 3690 GHz 1.000 MHy 3.65628 GHz -40.31 dBm -27.31dB
3,690 Gz 3720 GHz 1.000 Miz 3.69043 GHz -43.24 dBm -18.24 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81476 GHz -44.47 dBm 447 dB
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FR1 n48 / 40MHz / DFT-S OFDM / 256QAM
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352735 GHz -44.62 dBm -4.62 dB
1530GHz 3620 GHz 1.000 Mtz 361708 GHz -44.49 dBm -19.49 dB
3,620 GHz 3.659 GHz 1.000 Mix 3.65703 GHz -33.37 dBm -20.37 dB
3659 Gz 3,660 GHz 500,000 kHz 3.65098 GHz -35.53 dBm 2253 dB
3,660 GHz 3.700 GHz 1.000 Miz 3.668 86 GHz 0.11 dBm -29.89 dB
3.700 GHz 3701 GHz 500.000 kHz 3.70017 GHz -36.60 dBm -23.60 dB
3701 GHz 3710 GHz 1.000 MHy 3.70127 GHz -34.18 dBm -21.18 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71202 GHz -39.55 dBm 14.55 dB
3.720GHz 3,820 GHz 1.000 MHz 372055 GHz 4328 dBm .28 d
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01F

FR1 n48 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

Full RB

Power Limit -40dBm > -41.37 dBm Pass
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1530GHz 3550 GHz 1.000 Mtz 3.53153 GHz -43.42 dBm 18.42 dB
3550 GHr 3599 GHz 1.000 MHz 3.598 34 GHz 34.53 dBm 21.53 dB
3,599 Ghz 3,600 GHz 500,000 kHz 359999 GHz 35.95 dBm 2295 dB
3,600 GHz 3,650 GHz 100,000 kiz 3.61894 GHz 357 dBm 3357 dB
3.650 GHz 3651 GHz 500.000 kHz 3.65000 GHz 37.55 dBm -24.55 dB
3651 GHz 3700 GHz 1.000 MHy 3.65479 GHz 35.07 dBm 22.07 dB
3,700 GHe 3,720 GHz 1.000 Miz 370201 GHz -43.34 dBm 18.34 dB
3.720GHz 3,820 GHz 1.000 Mz 3.81825 GHz -44.56 dBm 456 dB
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FR1 n48 / 50MHz / DFT-S OFDM / PI/2 BPSK
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 350048 GHz -44.73 dBm -4.73 dB
1530GHz 3600 GHz 1.000 Mtz 359311 GHz -44.62 dBm -19.62 dB
3,600 GHz 3.649 GHz 1.000 Mix 3.64712 GHz -36.33 dBm -2333 dB
3649 Gz 3,650 GHz 500,000 kHz 3.65000 GHz -37.78 dBm 2478 dB
3650 GHz 3.700 GHz 100,000 kiz 3.664 54 GHz -3.67 dBm -33.67 dB
3700 GHz 3701 GHz 500.000 kHz 3.70000 GHz -37.53 dBm -2453 dB
3701 GHz 3710 GHz 1.000 MHy 3.70513 GHz -34.86 dBm -21.86 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71288 GHz -39.30 dBm -14.30 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72684 GHz -43.79 dBm 379 dB
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FR1 n48 / 50MHz / DFT-S OFDM / QPSK
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2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352815 GHz -40.59 dBm 069 dB.
1530GHz 3540 GHz 1.000 Mtz 353282 GHz -36.94 dBm -11.94 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54899 GHz 31.83 dBm -18.83 dB
3549 Gz 3550 GHz 500,000 kHz 354999 GHz 37.76 dBm -24.76 dB
3,550 GHz 3,600 GHz 100,000 kiz 356093 GHz -4.72 dBm -34.72 dB
3.600 GHz 3601 GHz 500.000 kHz 3.60000 GHz -37.12 dBm -24.12 dB
3601 GHz 3650 GHz 1.000 MHy 3.60127 GHz -31.11 dBm -1811dB
3650 GHe 3720 GHz 1.000 Miz 365801 GHz -34.63 dBm -19.63 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81286 GHz -44.40 dBm 440 dB
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3,430 GHz 3,530 GHz 1.000 Miz 347311 GHz -44.83 dBm -4.83 dB
1530GHz 3550 GHz 1.000 Mtz 3.50981 GHz -43.14 dBm -18.14 dB
3550 GHr 3599 GHz 1.000 MHz 3.597 60 GHz 30.74 dBm -17.74 dB
3,599 Ghz 3,600 GHz 500,000 kHz 359997 GHz -37.91 dBm -23.91 dB
3,600 GHz 3,650 GHz 100,000 kiz 361758 GHz 450 dBm 3450 dB
3.650 GHz 3651 GHz 500.000 kHz 3.65000 GHz -37.99 dBm -24.99 dB
3651 GHz 3700 GHz 1.000 MHy 3.65308 GHz -34.65 dBm -21.65 dB
3,700 Gz 3720 GHz 1.000 Miz 3.70083 GHz -42.85 dBm -17.85 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81006 GHz -44.42 dBm -4.42 dB
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FR1 n48 / 50MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
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20 dBew
10 dir
0 dBm
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-20
30
SPURIOUS_LINE ABS 002 L P‘
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.43165 GHz -44.54 dBm -4.64 dB
1530GHz 3600 GHz 1.000 Mtz 3.59850 GHz -44.21 dBm -19.21 dB
3,600 GHz 3.649 GHz 1.000 Mix 3.64457 GHz 36.78 dBm -23.78 dB
3649 Gz 3,650 GHz 500,000 kHz 3.64998 GHz -37.05 dBm -24.05 dB
3650 GHz 3.700 GHz 100,000 kiz 3.66189 GHz -4.80 dBm -34.80 dB
3700 GHz 3701 GHz 500.000 kHz 3.70000 GHz -37.96 dBm -24.96 dB
3701 GHz 3710 GHz 1.000 MHy 3.70295 GHz 33.06 dBm -20.06 dB
3710 GHe 3,720 GHz 1.000 Miz 371154 GHz -37.68 dBm -12.68 dB
3.720GHz 3,820 GHz 1.000 MHz 3.73124GHz -43.31 dBm 33148
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FR1 n48 / 50MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
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50

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352496 GHz -41.05 dBm -1.05 dB.
1530GHz 3540 GHz 1.000 Mtz 353238 GHz -37.82 dBm -12.82dB
3,540 GHz 3549 GHz 1.000 Mix 3.54823 GHz -33.75 dBm -20.75 dB
3549 Gz 3550 GHr 500,000 kHz 354999 GHz -38.56 dBm -25.56 dB
3,550 GHz 3,600 GHz 100,000 kiz 355733 GHz -5.15 dBm -35.15 dB
3.600 GHz 3601 GHz 500.000 kHz 3.60001 GHz -38.80 dBm -25.80 dB
3601 GHz 3650 GHz 1.000 MHy 3.603 86 GHz -38.01 dBm -25.01 dB
3650 GHe 3720 GHz 1.000 Miz 3.65297 GHz -34.63 dBm -19.63 dB
3.720GHz 3,820 GHz 1.000 MHz 378577 GHz -44.21 dBm 421dB
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FR1 n48 / 50MHz / DFT-S OFDM / 16QAM
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Full RB
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 350288 GHz -44.89 dBm -4.89 dB.
1530GHz 3550 GHz 1.000 Mtz 3.53199 GHz -43.50 dBm -18.50 dB
3550 GHr 3599 GHz 1.000 MHz 3.59888 GHz 35.10 dBm -22.10 dB
3,599 Ghz 3,600 GHz 500,000 kHz 359999 GHz 38.60 dBm -25.60 dB
3,600 GHz 3,650 GHz 100,000 kiz 362075 GHz 452 dBm 3452 dB
3650 GHz 3651 GHz 500.000 kHz 3.65000 GHz 38.38 dBm -25.38 dB
3651 GHz 3700 GHz 1.000 MHy 3.65440 GHz -36.46 dBm -23.46 dB
3,700 GHe 3,720 GHz 1.000 Miz 370111 GHz -43.42 dBm -18.42 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81286 GHz -44.52 dBm -45:
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FR1 n48 / 50MHz / DFT-S OFDM / 16QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.467 11 GHz -44.99 dBm 499 dB
1530GHz 3600 GHz 1.000 Mtz 3.57472 GHz -44.89 dBm -19.89 dB
3,600 GHz 3.649 GHz 1.000 Mix 3.64712 GHz 35.06 dBm 22
3649 Gz 3650 GHr 500,000 kHz 3.64999 GHz 38.43 dBm -25.43 dB
3650 GHz 3.700 GHz 100,000 kiz 366268 GHz -4.56 dBm -34.56 dB
3700 GHz 3701 GHz 500.000 kHz 3.70002 GHz -38.49 dBm -25.49 dB
3701 GHz 3710 GHz 1.000 MHy 3.701 29 GHz 31.78 dBm -1878 dB
3710 GHe 3,720 GHz 1.000 Miz 371541 GHz -41.39 dBm -16.39 dB
3.720GHz 3,820 GHz 1,000 Miiz 372335 GHz -43.32 dBm 3.
oo
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FR1 n48 / 50MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352156 GHz -40.79 dBm 0.79dB
1530GHz 3540 GHz 1.000 Mtz 353873 GHz -36.99 dBm -11.89 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54827 GHz -31.45 dBm -18.45 dB
3549 Gz 3550 GHz 500,000 kHz 355000 GHz -37.30 dBm -2430 dB
3,550 GHz 3,600 GHz 100,000 kiz 358367 GHz -5.82 dBm 35.82 dB
3.600 GHz 3601 GHz 500.000 kHz 3.60001 GHz -38.00 dBm 25.00 dB
3601 GHz 3650 GHz 1.000 MHy 3.60102 GHz -37.58 dBm 24,58 dB
3650 GHe 3720 GHz 1.000 Miz 366619 GHz -34.88 dBm 19,88 dB
3.720GHz 3,820 GHz 1.000 MHz 381815 GHz -44.39 dBm 4398
teady LU e
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.485 29 GHz -44.85 dBm -4.85 dB.
1530GHz 3550 GHz 1.000 Mtz 3.53153 GHz -43.16 dBm 18.16 dB
3550 GHr 3599 GHz 1.000 MHz 3.59741 GHz 34.86 dBm 21.86 dB
3,599 Ghz 3,600 GHz 500,000 kHz 359999 GHz 37.39 dBm 24.39 dB
3,600 GHz 3,650 GHz 100,000 kiz 362034 GHz 475 dBm 175 d
3650 GHz 3651 GHz 500.000 kHz 3.65000 GHz 38.59 dBm 25.59 dB
3651 GHz 3700 GHz 1.000 MHy 3.65401 GHz 36.11 dBm 2311dB
3,700 GHe 3720 GHz 1.000 Miz 370073 GHz -43.27 dBm 18.27 dB
3.720GHz 3,820 GHz 1.000 MHz 3.78708 GHz -44.39 dBm 139 d
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FR1 n48 / 50MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.447 13 GHz -44.96 dBm -4.96 dB
1530GHz 3600 GHz 1.000 Mtz 3.59675 GHz -44.86 dBm -19.86 dB
3,600 GHz 3.649 GHz 1.000 Mix 3.64765 GHz -31.84 dBm -18.84 dB
3649 Gz 3,650 GHz 500,000 kHz 3.64998 GHz -37.98 dBm -24.98 dB
3650 GHz 3.700 GHz 100,000 kiz 3.65348 GHz -5.67 dBm -35.67 dB
3700 GHz 3701 GHz 500.000 kHz 3.70002 GHz -39.31 dBm -26.31 dB
3701 GHz 3710 GHz 1.000 MHy 3.701 40 GHz -34.95 dBm -21.95 dB
3710 GHe 3720 GHz 1.000 Miz 3.71202 GHz -41.37 dBm -16.37 dB
3.720GHz 3,820 GHz 1.000 MHz 372285 GHz -43.50 dBm -350dB
L T
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Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352705 GHz -42.56 dBm -2.56 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53560 GHz -40.61 dBm -15.61 dB
3540 GHy 3549 GHz 1.000 MHz 354869 GHz 36.
3549 Gz 3550 GHr 500,000 kifz 355000 GHz -40.
3,550 GHz 3,600 GHz 100,000 kiz 356147 GHz
3.600 GHz 3601 GHz 500.000 kHz 3.60001 GHz
3601 GHz 3650 GHz 1.000 MHy 3.60127 GHz
3650 Gz 3720 GHz 1.000 Miz 365220 GHz
3.720GHz 3,820 GHz 1.000 Mtz 3.803 67 GHz
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Full RB
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 MHz 352456 GHz -43.90 dBm -4.90 dB
1530GHz 3550 GHz 1.000 Mtz 3.53067 GHz -43.57 dBm -1857 dB
3550 GHr 3599 GHz 1.000 MHz 3.59780 GHz -38.80 dBm -25.80 dB
3,599 Ghz 3,600 GHz 500,000 kHz 359999 GHz -39.44 dBm -26.44 dB
3,600 GHz 3,650 GHz 100,000 kiz 361721 GHz -7.28 dBm -37.28 dB
3.650 GHz 3651 GHz 500.000 kHz 3.65000 GHz -41.02 dBm -28.02 dB
3651 GHz 3700 GHz 1.000 MHy 3.65161 GHz -37.70 dBm -24.70 dB
3,700 Gz 3,720 GHz 1.000 Miz 370101 GHz -43.33 dBm -18.33 dB
3.720GHz 3,820 GHz 1.000 MHz 3.78698 GHz -44.49 dBm -4.43 dB
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FR1 n48 / 50MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44194 GHz -44.81 dBm -4.81 dB
1530GHz 3600 GHz 1.000 Mtz 3.59185 GHz -44.75 dBm -19.75 dB
3,600 GHz 3.649 GHz 1.000 Mix 3.64795 GHz 36.11 dBm -23.11dB
3649 Gz 3650 GHr 500,000 kHz 3.64998 GHz -40.55 dBm 2755 dB
3650 GHz 3.700 GHz 100,000 kiz 367865 GHz -8.35 dBm -3835dB
3700 GHz 3701 GHz 500.000 kHz 3.70001 GHz -41.18 dBm -28.18 dB
3701 GHz 3710 GHz 1.000 MHy 3.70543 GHz 36.56 dBm -23.66 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71066 GHz 39,09 dBm -14.09 dB
3.720GHz 3,820 GHz 1.000 MHz 376388 GHz -44.42 dBm 442dB
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FR1 n48 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352166 GHz -40.55 dBm 0.5 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53617 GHz -38.83 dBm -13.83 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54807 GHz 33.66 dBm -20.66 dB
3589 GHz 3550 GHz 1,000 MHz 354999 GHz 31.34 dBm -18.34 dB
3,550 GHz 3610GHz 100,000 kiz 355326 GHz -4.76 dBm -34.76 dB
1610GHz 3611 GHz 1.000 Mtz 361002 GHz -31.37 dBm -18.37 dB
3611 GHz 3670 GHz 1.000 MHy 3.61103 GHz -36.89 dBm -23.89dB
3670 GHe 3720 GHz 1.000 Miz 3.68571 GHz -33.99 dBm -19.99 dB
3.720GHz 3,820 GHz 1.000 MHz 381765 GHz -44.36 dBm 4368
ead T o
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Middle Channel

Full RB
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.46342 GHz -44.83 dBm -4.83 dB
1530GHz 3540 GHz 1.000 Mtz 3.53092 GHz -43.72 dBm 1872 dB
3580 GHz 3589 GHz 1000 MHz 3.58873 GHz -39.34 dBm -26.34 dB
3,589 Ghz 3590 GHz 1.000 Miz 358989 GHz -41.76 dBm -28.76 dB
3,590 GHz 3,660 GHz 100,000 kiz 365217 GHz 469 dBm -34.69 dB
3.660 GHz 3661 GHz 1.000 MHz 3.66003 GHz -41.98 dBm -28.98 dB
3661 GHz 3710 GHz 1.000 MHy 3.66905 GHz -43.62 dBm -30.62 dB
3710 GHe 3,720 GHz 1.000 Miz 371052 GHz -43.66 dBm -18.66 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81975 GHz -44.33 dBm 433dB
oty o
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FR1 n48 / 60MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dpbineSPURIOUS_UNE a8 o
20 dBew
10 dir
0 dBm
ey
10 td
-20
30
‘iuc‘.i,‘nﬂ s uNE as 002 | /J"l| k
50
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44174 GHz -44.87 dBm -487dB
1530GHz 3580 GHz 1.000 Mtz 3.57388 GHz -44.57 dBm -19.57 dB
3580 GHz 3.639 GHz 1.000 Mtz 3.63496 GHz -37.40 dBm -24.40 dB
3639 GHz 3,640 GHz 1,000 MHz 3.63997 GHz -30.70 dBm -17.70 dB
3640 GHz 3.700 GHz 100,000 kiz 3.69398 GHz -5.01 dBm -35.01 dB
3700 GHz 3701 GHz 1.000 Mz 3.70001 GHz -31.41 dBm -18.41 dB
3701 GHz 3710 GHz 1.000 MHy 3.70193 GHz -35.35 dBm -2235dB
3710 GHe 3,720 GHz 1.000 Miz 3.71000 GHz -41.33 dBm -16.33 dB
3.720GHz 3,820 GHz 1.000 MHz 372295 GHz -44.13 dBm 433 dB
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FR1 n48 / 60MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa
3.430 GHz 3530 GHz 1.000 Miz 3.46032 GHz -42.43 dBm -243dB
1530GHz 3540 GHz 1.000 Mtz 3.53920 GHz -33.90 dBm -8.90 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54823 GHz -34.66 dBm -21.66 dB
3549 GHz 3550 GHz 1,000 MHz 354999 GHz -32.18 dBm -19.18 dB
3550 GHz 3610GHz 100,000 kiz 356055 GHz -5.26 dBm -35.26 dB
1610GHz 3611 GHz 1.000 Mtz gg}?gzg g:; rg;%;ggm ';ﬁ;ﬂg
3611 GHz 3670 GHz 1.000 MHz . z -37.! m -
3670 GHe 3720 GHz 1.000 Miz 3.70949 GHz -33.32 dBm -19.32 dB
3.720 GHz 3820 GHz 1.000 MHz 3.80067 GHz -44.22 dBm 42248
ead T o
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3,530 GHz 1.000 MHz 3.438 54 GHz -44.71 dBm -4.71dB
1530GHz 3540 GHz 1.000 Mtz 353312 GHz -43.65 dBm -18.65 dB
3580 GHz 3589 GHz 1000 MHz 3.58227 GHz -40.47 dBm -27.47 dB
3,589 Ghz 3,550 GHz 1.000 Miz 359000 GHz -41.79 dBm -28.79 dB
3,590 GHz 3,660 GHz 100,000 kiz 3.62955 GHz 5.81 dBm -35.81 dB
3.660 GHz 3661 GHz 1.000 MHz 3.66003 GHz -42.17 dBm -29.17 dB
3661 GHz 3710 GHz 1.000 MHy 3.66166 GHz -43.29 dBm -30.29 dB
3.710GHz 3,720 GHz 1.000 Miz 3.71156 GHz -43.62 dBm -18.62 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81446 GHz -44.18 dBm 418 dB
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FR1 n48 / 60MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir
0 din !
10 gt y w"". PP
-20
30
‘;'“\lcu*wwi_nlw\-‘.‘ L |
. | " uﬂ e,
50 T
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 350418 GHz -44.55 dBm -4.55 dB.
1530GHz 3580 GHz 1.000 Mtz 3.55870 GHz -44.65 dBm -19.65 dB
3580 GHz 3.639 GHz 1.000 Mtz 3.63868 GHz -31.38 dBm -18.38 dB
3639 GHz 3,640 GHz 1,000 MHz 3.63999 GHz -32.06 dBm -19.06 dB
3640 GHz 3.700 GHz 100,000 kiz 365595 GHz -5.10 dBm -35.10 dB
3700 GHz 3701 GHz 1.000 Mz 3.70000 GHz -32.65 dBm -19.65 dB
3701 GHz 3710 GHz 1.000 MHy 3.70234 GHz -37.02 dBm -24.02 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71398 GHz -42.07 dBm -17.07 dB
3.720GHz 3,820 GHz 1,000 Miiz 372035 GHz -43.49 dBm 3
]
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FR1 n48 / 60MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352855 GHz -43.05 dBm -3.05dB
1530GHz 3540 GHz 1.000 Mtz 3.53977 GHz -40.45 dBm -15.45 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54793 GHz -36.81 dBm 23.81 dB
3589 GHz 3550 GHz 1,000 MHz 354999 GHz -33.22 dBm -20.22 dB
3,550 GHz 3610GHz 100,000 kiz 358342 GHz .05 dBm -36.05 dB
1610GHz 3611 GHz 1.000 Mtz 361002 GHz -31. -18.83 dB
3611 GHz 3670 GHz 1.000 MHy 3.61233 GHz -23.82dB
3670 GHe 3720 GHz 1.000 Miz 3.69515 GHz
3.720GHz 3,820 GHz 1.000 Mtz 381126 GHz
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 351367 GHz -43.94 dBm -4.93 dB
1530GHz 3540 GHz 1.000 Mtz 3.53178 GHz -43.64 dBm -18.64 dB
3580 GHz 3589 GHz 1000 MHz 3.58614 GHz -41.61 dBm -28.61 dB
3,589 Ghz 3590 GHz 1.000 Miz 358996 GHz -42.20 dBm -29.20 dB
3,590 GHz 3,660 GHz 100,000 kiz 362029 GHz 678 dBm -36.78 dB
3660 GHz 3661 GHz 1.000 MHz 3.66001 GHz -42.83 dBm -29.83 dB
3661 GHz 3710 GHz 1.000 MHy 3.66538 GHz -41.73 dBm -2873dB
3710 GHe 3,720 GHz 1.000 Miz 3.71229 GHz -43.77 dBm -18.77 dB
3.720GHz 3,820 GHz 1.000 MHz 381665 GHz -44.18 dBm -418dB
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FR1 n48 / 60MHz / DFT-S OFDM / 16QAM
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Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir
0 dBm
10 - Pl
"r'l Ty
-20 ‘
30 T
‘l'uu‘is‘nﬂ S LINE ABS 002 | | |
50 ‘
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.43904 GHz -44.76 dBm -4.76 dB
1530GHz 3580 GHz 1.000 Mtz 3.57283 GHz -44.74 dBm -19.74 dB
3580 GHz 3.639 GHz 1.000 Mtz 3.63838 GHz -38.39 dBm -25.39 dB
3639 GHz 3,640 GHz 1,000 MHz 3.63998 GHz -33.43 dBm -20.43 dB
3640 GHz 3.700 GHz 100,000 kiz 3.68900 GHz -5.65 dBm -35.65 dB
3700 GHz 3701 GHz 1.000 Mz 3.70001 GHz -3219 dBm -19.19 dB
3701 GHz 3710 GHz 1.000 MHy 3.70388 GHz -36.69 dBm -23.69dB
3710 GHe 3,720 GHz 1.000 Miz 371573 GHz -30.91 dBm -15.91 dB
3.720GHz 3,820 GHz 1.000 MHz 372694 GHz -43.52 dBm 35248
]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01F

FR1 n48 / 60MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
0 dBm
n i s
-20
30
o wess | |
| -~
50 t
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summ:
3,430 GHz 3530 GHz 1.000 Miz 352416 GHz -42.87 dBm -287dB
1530GHz 3540 GHz 1.000 Mtz 3.53526 GHz -40.64 dBm -15.64 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54874 GHz -31.46 dBm -18.46 dB
3589 GHz 3550 GHz 1,000 MHz 354998 GHz -32.48 dBm -19.48 dB
3,550 GHz 3610GHz 100,000 kiz 357864 GHz .62 dBm -36.62 dB
1610GHz 3611 GHz 1.000 Mtz 3.61001 GHz -32.35 dBm -19.35 dB
3611 GHz 3670 GHz 1.000 MHy 3.61445 GHz -40.51 dBm -271.51 dB
3670 GHe 3720 GHz 1.000 Miz 3.68791 GHz -34.87 dBm -19.87 dB
3.720GHz 3,820 GHz 1.000 MHz 3.80936 GHz -44.41 dBm 441 d
Read, T o
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Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
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30 apineSPuRlous une
20 dBm
10 dbm
0 dBm
10 i
-20
30
SPURIOUS_LINE_ABS 002
“irabm B .
[ I [ o,
50 ) 1]
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3,530 GHz 1.000 MHz 3.439 54 GHz
1530GHz 3540 GHz 1.000 Mtz 3.53048 GHz
3580 GHz 3589 GHz 1000 MHz 3.58731 GHz
3,589 Ghz 3,550 GHz 1.000 Miz 358998 GHz
3,590 GHz 3,660 GHz 100,000 kiz 364524 GHz
3.660 GHz 3661 GHz 1.000 MHz 3.66014 GHz
3661 GHr 3710GH: 1.000 MHz 3.66293 GHz
3.710GHz 3.720 GHz 1.000 Miz 371109 GHz
3.720GHz 3,820 GHz 1.000 Mtz 381466 GHz

05:00:06 PM  01/08/2023

-44.78 dBm -4.78 dB
-43.70 dBm 18.70 dB
-42.44 dBm .44 dB
-42.35 dBm .35
-6.97 dBm 36.97 dB
-42.78 dBm 29.78 dB
-41.16 dBm 2816 dB
-43.75 dBm 18.75 dB
-44.25 dBm .25 d
Read, T o
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01F

FR1 n48 / 60MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dpbineSPURIOUS_UNE a8 o
20 dBew
10 dir
0 dBm
0 i el
-20 ‘
30
‘;'“\lcu*wwi_nlw\-‘.‘ | | i
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50 |
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.43335 GHz -44.90 dBm -4.90 dB
1530GHz 3580 GHz 1.000 Mtz 3.57763 GHz -44.78 dBm -19.78 dB
3580 GHz 3.639 GHz 1.000 Mtz 3.63832 GHz -39.73 dBm -26.73 dB
3639 GHz 3,640 GHz 1,000 MHz 3.63999 GHz -31.91 dBm -18.91 dB
3640 GHz 3.700 GHz 100,000 kiz 3.69030 GHz .64 dBm -36.64 dB
3700 GHz 3701 GHz 1.000 Mz 3.70001 GHz -33.68 dBm -20.68 dB
3701 GHz 3710 GHz 1.000 MHy 3.70156 GHz -37.77 dBm -24.77 dB
3710 GHe 3,720 GHz 1.000 Miz 371371 GHz -41.07 dBm -16.07 dB
3.720GHz 3,820 GHz 1.000 MHz 3.73174GHz -43.57 dBm -357dB
]
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FR1 n48 / 60MHz / DFT-S OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o

30 apineSPuRlous une

20 dBew

10 dir

0 dBmr

0 TR o
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30
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50

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352905 GHz -43.95 dBm -3.95dB
1530GHz 3540 GHz 1.000 Mtz 3.53952 GHz -40.25 dBm -15.25 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54691 GHz -39.16 dBm -26.16 dB
3589 GHz 3550 GHz 1,000 MHz 354999 GHz -36.05 dBm -23.05 dB
3,550 GHz 3610GHz 100,000 kiz 356052 GHz -8.84 dBm -38.84 dB
1610GHz 3611 GHz 1.000 Mtz 361002 GHz -34.30 dBm -21.30 dB
3611 GHz 3670 GHz 1.000 MHy 3.61103 GHz -40.50 dBm -27.50 dB
3670 GHe 3720 GHz 1.000 Miz 3.69850 GHz -25.01 dBm -2001 dB
3.720GHz 3820 GHz 1.000 MHz 381935 GHz -44.40 dBm -4.40 dB

ead T o
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FR1 n48 / 60MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

Ref Level 4000 dBm  Offset 10.80 6B Made Sweep saL -
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Limit Checd F
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.43435 GHz -44.89 dBm -4.89 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53230 GHz -43.78 dBm 1878 dB
3580 GHz 3589 GHz 1000 MHz 3.58765 GHz -39.12 dBm -26.12 dB
3,589 Ghz 3590 GHz 1.000 Miz 358989 GHz -42.64 dBm -29.64 dB
3,590 GHz 3,660 GHz 100,000 kiz 364864 GHz -8.87 dBm -38.87 dB
3660 GHz 3661 GHz 1.000 MHz 3.66017 GHz -43.22 dBm -30.22 dB
3661 GHz 3710 GHz 1.000 MHy 3.66416 GHz -42.04 dBm -29.04 dB
3710 GHe 3,720 GHz 1.000 Miz 371270 GHz -43.69 dBm -18.69 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81815 GHz -44.41 dBm 441 dB
oty o .
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FR1 n48 / 60MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dpbineSPURIOUS_UNE a8 o
20 dBew
10 dir
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.48130 GHz -44.83 dBm -4.83 dB
1530GHz 3580 GHz 1.000 Mtz 3.55105 GHz -44.71 dBm -19.71 dB
3580 GHz 3.639 GHz 1.000 Mtz 3.63508 GHz -38.68 dBm -25.68 dB
3639 GHz 3,640 GHz 1,000 MHz 3.63999 GHz -34.91 dBm -21.91 dB
3640 GHz 3.700 GHz 100,000 kiz 3.654 36 GHz -8.83 dBm -38.83 dB
3700 GHz 3701 GHz 1.000 Mz 3.70001 GHz -34.68 dBm -21.68 dB
3701 GHz 3710 GHz 1.000 MHy 3.70183 GHz -37.58 dBm -24.58 dB
3710 GHe 3,720 GHz 1.000 Miz 371129 GHz -41.30 dBm -16.90 dB
3.720GHz 3,820 GHz 1.000 MHz 372105 GHz -44.39 dBm 4398
]
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FR1 n48 / 7T0MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
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20 dBew
10 dir
0 dBm
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summ:
3,430 GHz 3530 GHz 1.000 Miz 352555 GHz -41.03 dBm -1.03 dB
1530GHz 3540 GHz 1.000 Mtz 3.53421 GHz -39.32 dBm -14.32 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54893 GHz -32.06 dBm -19.06 dB
3589 GHz 3550 GHz 1,000 MHz 354996 GHz -28.76 dBm -15.76 dB
3,550 GHz 3620 GHz 100,000 kiz 357440 GHz -5.82 dBm -35.82 dB
1620 GHz 3621 GHz 1.000 Mtz 3.62008 GHz -35.03 dBm -22.03 dB
3621 GHz 3690 GHz 1.000 MHy 3.62145 GHz -36.18 dBm -2318dB
3690 GHe 3720 GHz 1.000 Miz 3.69151 GHz -43.07 dBm -18.07 dB
3.720GHz 3,820 GHz 1.000 MHz 3.75208 GHz -44.60 dBm 460 dB
ead T o
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FR1 n48 / 7T0MHz / DFT-S OFDM / PI/2 BPSK
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Full RB
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Count 100/100
1 Spurious Emissions
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 350857 GHz -44.56 dBm -4.66 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53872 GHz -43.48 dBm -18.48 dB
3580 GHz 3589 GHz 1000 MHz 3.58614 GHz -35.27 dBm -22.27 dB
3,589 Ghz 3590 GHz 1.000 Miz 358996 GHz -27.61 dBm -14.61 dB
3,590 GHz 3670 GHz 100,000 kiz 359525 GHz -5.55 dBm -35.55 dB
3670 GHz 3671 GHz 1.000 MHz 3.67095 GHz -39.44 dBm -26.44 dB
3671 GHz 3710 GHz 1.000 MHy 3.67207 GHz -39.73 dBm -26.73 dB
3710 GHe 3,720 GHz 1.000 Miz 371110 GHz -43.53 dBm -18.53 dB
3.720GHz 3,820 GHz 1.000 MHz 3.808.06 GHz -44.51 dBm 451 dB

©07:37:07 BM 01/08/2023

TEL : 886-3-327-3456 Page Number 1 A2 - 106 of 307
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01F

FR1 n48 / 7T0OMHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
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Uimit Checd o
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 347401 GHz -44.75 dBm 475dB
1530GHz 3560 GHz 1.000 Mtz 3.53004 GHz -43.21 dBm -18.21 dB
3560 GHz 3.629 GHz 1.000 Mtz 3.62862 GHz -35.05 dBm -22.05 dB
3529 GHz 3630 GHz 1,000 MHz 3.62999 GHz -25.04 dBm -12.04 dB
3630 GHz 3.700 GHz 100,000 kiz 3.64985 GHz -4.68 dBm -34.68 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70031 GHz -34.75 dBm -21.75 dB
3701 GHz 3710 GHz 1.000 MHy 3.70136 GHz -34.76 dBm -21.76 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71109 GHz -39.04 dBm -14.04 dB
3.720GHz 3,820 GHz 1.000 MHz 372415 GHz -42.02 dBm -202dB
L T
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FR1 n48 / 7T0MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
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20 dBew
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 351866 GHz -41.30 dBm -130dB
1530GHz 3540 GHz 1.000 Mtz 353878 GHz -36.95 dBm -11.85 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54803 GHz -33.39 dBm -20.39 dB
3589 GHz 3550 GHz 1,000 MHz 354998 GHz -29.48 dBm -16.48 dB
3,550 GHz 3620 GHz 100,000 kiz 358775 GHz .20 dBm -36.20 dB
1620 GHz 3621 GHz 1.000 Mtz 362019 GHz -35.85 dBm -22.85dB
3621 GHz 3690 GHz 1.000 MHy 3.62393 GHz -36.63 dBm -2363dB
3690 GHe 3720 GHz 1.000 Miz 3.69349 GHz -43.23 dBm -18.23 dB
3.720GHz 3,820 GHz 1.000 MHz 381216 GHz -44.50 dBm 450 dB
ead T o
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FR1 n48 / 7T0MHz / DFT-S OFDM / QPSK
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Full RB

Ref Level 4000 dBm  Offset 10.80 6B Made Sweep saL -
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Limit Checd F
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 352755 GHz -44.52 dBm -4.52 dB
1530GHz 3540 GHz 1.000 Mtz 3.53100 GHz -43.37 dBm -18.37 dB
3580 GHz 3589 GHz 1000 MHz 3.58883 GHz -33.33 dBm -20.33 dB
3,589 Ghz 3590 GHz 1.000 Miz 358995 GHz -27.75 dBm -14.75 dB
3,590 GHz 3670 GHz 100,000 kiz 360935 GHz 5.22 dBm -35.22 dB
3670 GHz 3671 GHz 1.000 MHz 3.67064 GHz -41.30 dBm -28.30 dB
3671 GHz 3710 GHz 1.000 MHy 3.69042 GHz -43.36 dBm -30.36 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71069 GHz -43.33 dBm -18.33 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81855 GHz -44.45 dBm 445dB
oty o
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FR1 n48 / 7T0MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.43225 GHz -44.87 dBm -487dB
1530GHz 3560 GHz 1.000 Mtz 3.53052 GHz -43.14 dBm -18.14 dB
3560 GHz 3.629 GHz 1.000 Mtz 3.62786 GHz -36.65 dBm -23.65 dB
3529 GHz 3630 GHz 1,000 MHz 3.62099 GHz -26.59 dBm 1359 dB
3630 GHz 3.700 GHz 100,000 kiz 3.65783 GHz .49 dBm -36.49 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70001 GHz -35.48 dBm -22.48 dB
3701 GHz 3710 GHz 1.000 MHy 3.70115 GHz -39.03 dBm -26.03 dB
3710 GHe 3,720 GHz 1.000 Miz 371241 GHz -30.61 dBm 15.61 dB
3.720GHz 3,820 GHz 1.000 MHz 372115 GHz -43.39 dBm 33948
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FR1 n48 / 7T0MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
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Uimit Checd o
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352745 GHz -41.57 dBm -1.57dB
1530GHz 3540 GHz 1.000 Mtz 3.53914 GHz -37.32 dBm -12.32dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54881 GHz -35.03 dBm -22.03 dB
3589 GHz 3550 GHz 1,000 MHz 354995 GHz -26.52 dBm 1352 dB
3,550 GHz 3620 GHz 100,000 kiz 358727 GHz -1.19 dBm -37.19dB
1620 GHz 3621 GHz 1.000 Mtz 362015 GHz -36.85 dBm -23.85 dB
3621 GHz 3690 GHz 1.000 MHy 3.62255 GHz -37.94 dBm -24.94 dB
3690 GHe 3720 GHz 1.000 Miz 3.69592 GHz -43.27 dBm -18.27 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81885 GHz -44.45 dBm 445 dB
T ]
07:35:58 PM 01/05/2023

FR1 n48 / 7T0MHz / DFT-S OFDM / 16QAM

Middle Channel

Full RB
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3.43 GHz 12008 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.45522 GHz -44.71 dBm 471 dB
1530GHz 3540 GHz 1.000 Mtz 3.53939 GHz -43.48 dBm -18.48 dB
3580 GHz 3589 GHz 1000 MHz 3.58760 GHz -38.94 dBm -25.94 dB
3,589 Ghz 3590 GHz 1.000 Miz 358997 GHz -28.64 dBm -15.64 dB
3,590 GHz 3670 GHz 100,000 kiz 359463 GHz 6.81 dBm -36.81 dB
3670 GHz 3671 GHz 1.000 MHz 3.67036 GHz -41.02 dBm -28.02 dB
3671 GHz 3710 GHz 1.000 MHy 3.67558 GHz -43.41 dBm -30.41 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71000 GHz -43.36 dBm -18.36 dB
3.720GHz 3,820 GHz 1.000 MHz 3.78948 GHz -44.33 dBm 433dB
oty o
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FR1 n48 / 7T0MHz / DFT-S OFDM / 16QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.480 20 GHz -43.90 dBm -4.90 dB.
1530GHz 3560 GHz 1.000 Mtz 353172 GHz -43.21 dBm -18.21 dB
3560 GHz 3.629 GHz 1.000 Mtz 3.62876 GHz -33.23 dBm -20.23 dB
3529 GHz 3630 GHz 1,000 MHz 3.62999 GHz -28.37 dBm -15.37 dB
3630 GHz 3.700 GHz 100,000 kiz 3.647 63 GHz 7.03 dBm -37.03 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70008 GHz -37.83 dBm -24.83 dB
3701 GHz 3710 GHz 1.000 MHy 3.70102 GHz 37.54 dBm -24.64 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71100 GHz -30.66 dBm -15.66 dB
3.720GHz 3,820 GHz 1.000 MHz 372275 GHz -43.71 dBm 37148
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FR1 n48 / 7T0MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 4000 dBm  Offset 10.80 6B Made Sweep saL -
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz
2 Result Summar

3,430 GHz 3530 GHz 1.000 Miz 352705 GHz -42.62 dBm -2.62 dB
1530GHz 3540 GHz 1.000 Mtz 3.53197 GHz 39.32 dBm -14.32 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54808 GHz 35.68 dBm 22

3589 GHz 3550 GHz 1,000 MHz 354994 GHz 28.70 dBm -15.70 dB
3,550 GHz 3,620 GHz 100,000 kiz 358243 GHz -1.13 dBm -37.13 dB
1620 GHz 3621 GHz 1.000 Mtz 3.62035 GHz -35.54 dBm -22.54 dB
3621 GHz 3690 GHz 1.000 MHy 3.62172 GHz 35.04 dBm -22.04 dB
3690 GHe 3720 GHz 1.000 Miz 3.69004 GHz -43.16 dBm -18.16 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81366 GHz -44.51 dBm 45

ead T o 1=
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3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 MHz 351706 GHz -44.09 dBm -4.09 dB.
1530GHz 3540 GHz 1.000 Mtz 3.54000 GHz -42.68 dBm -17.68 dB
3580 GHz 3589 GHz 1000 MHz 3.58819 GHz 36.01 dBm -23.01 dB
3,589 Ghz 3,550 GHz 1.000 Miz 358979 GHz 26.17 dBm -13.17 dB
3,590 GHz 3670 GHz 100,000 kiz 3.603 67 GHz 7.44 dBm 37,

3670 GHz 3671 GHz 1.000 MHz 3.67011 GHz -39.32 dBm -26.32 dB
3671 GHz 3710 GHz 1.000 MHy 3.682 20 GHz -42.84 dBm -29.84 dB
3.710GHz 3,720 GHz 1.000 Miz 371361 GHz -43.15 dBm -18.15 dB
3.720 GHz 38320 GHz 1.000 MHz 3.80017 GHz -44.26 dBm -4.26 dB
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FR1 n48 / 7T0MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 4000 dBm  Offset 10.80 6B Made Sweep saL
Count 100/100
1 Spurious Emissions

Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir
0 dBm
10 et
-20
30 f
SPURIOUS_LINE_ABS 002 M
[Auabm B - L'
50 | L |
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44184 GHz -44.79 dBm -4.79 dB
1530GHz 3560 GHz 1.000 Mtz 3.53250 GHz -43.23 dBm -18.23 dB
3560 GHz 3.629 GHz 1.000 Mtz 3.62883 GHz -34.49 dBm -21.49 dB
3529 GHz 3630 GHz 1,000 MHz 3.62996 GHz -26.46 dBm -13.46 dB
3630 GHz 3.700 GHz 100,000 kiz 3.64575 GHz -7.63 dBm -37.63 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70045 GHz -36.25 dBm -23.25 dB
3701 GHz 3710 GHz 1.000 MHy 3.70116 GHz -36.81 dBm -23.81dB
3710 GHe 3,720 GHz 1.000 Miz 371017 GHz -41.12 dBm 16.12 dB
3.720GHz 3,820 GHz 1,000 Miiz 3.72065 GHz -42.85 dBm
weoty
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01F

FR1 n48 / 7T0OMHz / DFT-S OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
0 dBm
-20 ‘
30
SPURIOUS_LINE_ABS 002 i
“irabm B -
I R S— o P —
50 L]
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352635 GHz -42.96 dBm -296 dB
1530GHz 3540 GHz 1.000 Mtz 3.53920 GHz -40.52 dBm -15.52 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54895 GHz 36.90 dBm -23.
3589 GHz 3550 GHz 1,000 MHz 354994 GHz 29.82 dBm -16.82 dB
3,550 GHz 3620 GHz 100,000 kiz 358087 GHz -8.26 dBm -38.26 dB
1620 GHz 3621 GHz 1.000 Mtz 3.62045 GHz 38.67 dBm -25.67 dB
3621 GHz 3690 GHz 1.000 MHy 3.62538 GHz -42.09 dBm -29.09 dB
3690 GHe 3720 GHz 1.000 Miz 3.69070 GHz -43.19 dBm -18.19 dB
3.720GHz 3,820 GHz 1,000 Miiz 3.80646 GHz -44.33 dBm 43
Read, T o
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Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100

1 Spurious Emissions

Limit Checd
|ine _SPURlOUS LINE

30

20 dBm
10 dBinr

0dbm

RIOUS LINE_ABS 002
[Fuam -

o

12008 pis

39.0 MHz/

382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 352735 GHz -44.54 dBm -4.64 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53115 GHz -43.48 dBm -18.48 dB
3580 GHz 3589 GHz 1000 MHz 3.58853 GHz 38.39 dBm -25.39 dB
3,589 Ghz 3590 GHz 1.000 Miz 358985 GHz 20.52 dBm -16.52 dB
3,590 GHz 3670 GHz 100,000 kiz 362342 GHz 9.87 dBm 39.8

3670 GHz 3671 GHz 1.000 MHz 3.67063 GHz -42.54 dBm -29.54 dB
3671 GHz 3710 GHz 1.000 MHy 3.67671 GHz -43.65 dBm -30.65 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71048 GHz -43.77 dBm -18.77 dB
3.720GHz 3,820 GHz 1.000 MHz 3.79797 GHz -44.54 dBm -454dB
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FR1 n48 / 7T0OMHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir
0 dBm
" WNW
-20 ‘
30
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50 *
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 351876 GHz -44.77 dBm -4.77 dB
1530GHz 3560 GHz 1.000 Mtz 3.53043 GHz -43.19 dBm -18.19 dB
3560 GHz 3.629 GHz 1.000 Mtz 3.62855 GHz -37.62 dBm -24.62 dB
3529 GHz 3630 GHz 1,000 MHz 3.62991 GHz -29.98 dBm -16.98 dB
3630 GHz 3.700 GHz 100,000 kiz 3.65704 GHz -8.80 dBm -38.80 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70034 GHz -38.51 dBm -25.51 dB
3701 GHz 3710 GHz 1.000 MHy 3.70338 GHz -40.36 dBm -27.36 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71002 GHz -42.34 dBm -17.34 dB
3.720GHz 3,820 GHz 1.000 MHz 372285 GHz -44.01 dBm 401 dB
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FR1 n48 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
0 dBm
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SPURIOUS | 02 il
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0 T
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352496 GHz -40.46 dBm 046 dB
1530GHz 3540 GHz 1.000 Mtz 353822 GHz -36.97 dBm -11.87 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54621 GHz -36.18 dBm -2318 dB
3589 GHz 3550 GHz 1,000 MHz 354999 GHz -31.61 dBm -18.61 dB
3,550 GHz 3630 GHz 100,000 kiz 357550 GHz -5.69 dBm -35.60 dB
3630 GHz 3631 GHz 1.000 Mtz 3.63002 GHz -37.05 dBm -24.05 dB
3631 GHz 3710 GHz 1.000 MHy 3.64809 GHz -40.50 dBm -27.50 dB
3710 GHe 3720 GHz 1.000 Miz 371155 GHz -43.86 dBm -18.85 dB
3.720GHz 3,820 GHz 1.000 MHz 381655 GHz -44.42 dBm 442dB
Ready I S e
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Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3,530 GHz 1.000 Miz 352915 GHz -44.27 dBm -4.27 dB
1530GHz 3540 GHz 1.000 Mtz 353934 GHz -42.70 dBm -17.70 dB
3580 GHz 3579 GHz 1000 MHz 3.57793 GHz -36.96 dBm -23.96 dB
3579 GhHz 3580 GHz 1.000 Miz 357997 GHz -30.75 dBm -21.75 dB
3,580 GHz 3670 GHz 100,000 kiz 3.60941 GHz -5.78 dBm -35.78 dB
3670 GHz 3671 GHz 1.000 MHz 3.67002 GHz -41.78 dBm -28.78 dB
3671 GHz 3710 GHz 1.000 MHy 3.68247 GHz -40.55 dBm -27.55 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71093 GHz -43.08 dBm -18.08 dB
3.720GHz 3,820 GHz 1.000 MHz 3.77959 GHz -44.32 dBm 43248
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FR1 n48 / 80MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dpbineSPURIOUS_UNE a8 o
20 dBew
10 dir
0 dBmr
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-20
30 }
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.49848 GHz -44.88 dBm -483dB
1530GHz 3540 GHz 1.000 Mtz 3.53117 GHz -43.96 dBm -18.96 dB
3540 GHz 3619 GHz 1.000 Mtz 3.61036 GHz -37.75 dBm -24.75 dB
3619GHz 3620 GHz 1,000 MHz 3.61999 GHz -32.44 dBm -19.44 dB
3620 GHz 3.700 GHz 100,000 kiz 3.65448 GHz -5.88 dBm -35.88 dB
3700 GHz 3701 GHz 1.000 Mz 3.70000 GHz -37.41 dBm -24.41 dB
3701 GHz 3710 GHz 1.000 MHy 3.70645 GHz -40.16 dBm -271.16 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71333 GHz -41.89 dBm -16.89 dB
3.720GHz 3,820 GHz 1.000 MHz 372105 GHz -43.54 dBm 354 dB
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Report No. : FG2N2510-01F

FR1 n48 / 80MHz / DFT-S OFDM / QPSK

Lowest

Channel

Full RB

Power Limit -40dBm > -41.81 dBm Pass

Ref Level 4000 dBm  Offset 10.90 0B Mode Sweep saL Ref Level 30000Bm  Offset 10.8048 = RBW 10 kHz s6L
Count 100100 [ = Aut 3008 ® W 100ms ® VBW 30 kHz _Mode Sweep Count 100/100
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2 Result Summe 50 dbm
3.430 GHz 3530 GHz 1.000 Miz 352865 GHz -39.24 dBm 0.76 dB W e " "
3530 GHz 3540 GHz 1.000 MHz 3.53333 GHz 37.48 dBm 12.48 dB SR TR PP TR (L SV AN R Ry Sl ST e L Sl ST AW LT YL
3,540 GHz 3549 GHz 1.000 Mtz 3.54332 GHz 36.05 dBm -23.05 dB ! A o e * -
3549 GHz 3550 GHz 1,000 MHz 354999 GHz 33.98 dBm -20.58 dB 1
3550 GHz 3,630 GHz 100,000 kHz 355981 GHz .57 dBm 36.57 dB |CF3.528E5 GHe, 1001 pts 200.0 kKz/ Span 2.0 MHz
3630 GHz 3631 GHz 1.000 Mtz 3.63000 GHz 37.54 dBm -24.54 dl 2 Result Summar None
3631 GHz 3710 GHz 1.000 MHy 3.63443 GHz 37.24 dBm 24,24 dB
3.7106H: 3720 GHz 1000 MHz 371107 GHz -43.72 dBm 18.72 dB Tl (Re 1,000 MH, “41.81 dBm
3.720 GHz 3820 GHz 1.000 Mtz 3.81695 GHz -44.37 dBm .37 di Tx .Iumz - -41.81 dBm
reaty [N o Ready iaRuasiin <5 s
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FR1 n48 / 80MHz / DFT-S OFDM / QPSK

Middle Channel

Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

1 Spurious Emissions
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Made Sweep

Limit Checd
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12009 pts 39.0 MHz/

382 GHz

0B:36:32 BM 01/08/2023

3,430 GHz 3,530 GHz 1.000 Miz 352995 GHz -44.37 dBm -437 dB
1530GHz 3540 GHz 1.000 Mtz 3.53038 GHz -43.43 dBm 18.43 dB
3580 GHz 3579 GHz 1000 MHz 3.57014 GHz -41.19 dBm 28.19 dB
3579 GhHz 3580 GHz 1.000 Miz 357979 GHz -41.34 dBm 28.34 dB
3,580 GHz 3670 GHz 100,000 kiz 3.62039 GHz -5.44 dBm 35.44 dB
3670 GHz 3671 GHz 1.000 MHz 3.67047 GHz -42.34 dBm -29.34 dB
3671 GHz 3710 GHz 1.000 MHy 3.67242 GHz -40.82 dBm 27.82 dB
3710 GHe 3,720 GHz 1.000 Miz 371169 GHz -43.65 dBm 18.65 dB
3.720GHz 3,820 GHz 1.000 Mz 3.81486 GHz -44.40 dBm .40 dB
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